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This report may be forwarded to other parties concerned provided that it is not abbreviated or
changed in any way. It must not be published, for example by including it in advertisements,
without the prior, written permission of SATRA.

Results given in this report refer only to the samples submitted for analysis and tested by SATRA.
Comments are for guidance only and are not part of the reported results. All comments and interpretations
are outside the scope of UKAS accreditation and are based on current SATRA knowledge.

A satisfactory test report in no way implies that the product tested is approved by SATRA and no warranty
is given as to the performance of the product tested. SATRA shall not be liable for any subsequent loss or
damage incurred by the client as a result of information supplied in the report.

Except where stated, an uncertainty has been applied to the results within this report, based on a standard
uncertainty multiplied by a coverage factor k = 2, providing for a confidence level of approximately 95%

Tests marked 1 are not UKAS accredited.
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INTRODUCTION

Samples of retractable lanyards, reference “PCGS03” & “PCGS15”, were received by SATRA on 10 January 200¢
for testing in accordance with EN 360: 2002. Testing was carried out between 21 & 23 January 2008.

CONCLUSIONS

The samples of retractable lanyards, reference “PCGS03” & “PCGS15", as received by SATRA on 10 January
2008, have been tested in accordance with EN 360: 2002, and found to achieve the following requirements

SAMPLE PASS/

REFERENCE STANDARD CLAUSE / PROPERTY EAIL
4.1 Design and Ergonomics PASS
4.2 Materials and construction Not fully

assessed

PCGS03 & PCGS15 EN 360: 2002 4.3.1 Locking after conditioning PASS
4.4 Static strength PASS
4.5 Dynamic performance PASS
4.7 Corrosion resistance PASS

QSS Safety Products (S) Pte Ltd Signed: N Wright
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Table 1 — Testing of retractable lanyard reference “PCGS” in accordance with EN 360: 2002

o

UKAS

TESTING

swivel function

EN 360: 2002 EN 360: 2002 PASS/
CLAUSE / TEST REQUIREMENT RESULT I Coghgisy FAIL
4.1 Design and Able to perform risk related | Retractable lanyard was found to PASS PASS
Ergonomics activity while enjoying mandatory performance requirements stated
appropriate protection at the | in EN 360: 2002
highest level
Preclude risks and other No rough or sharp edges likely to add PASS
nuisance factors significantly to overall mass
Facilitate correct positioning | Not applicable — positioning dependant oh  N/A
on user and remain in place | harness in use
Light as possible without No uneccessary components likely to add PASS
prejudicing design strength | significantly to overall mass
Not become incorrectly No applicable — no adjustment provided N/A
adjusted without user’s
knowledge
Vertical drop of user to be Vertical drop and peak arrest forces werg PASS
minimised and peak arrest | found to fall within the requirements of EIN
forces to be maintained at 360: 2002 Clause 4.5
acceptable levels.
After arrest user maintained in Not applicable — positioning dependant on  N/A
upright position harness in use
4.2 Materials and Lanyard wire rope to conform| See table 2 PASS
construction to EN 354: 2002 clause 4.2.3
Internal end of lanyard to meetEntire retractable lanyard was found to PASS
strength requirements of claus®ASS static strength test requirements —|see
4.4 clause 4.4
The external end of the lanyardExternal end of lanyard terminated with PASS
shall be suitable terminated | thimble and ferrules
Energy absorbers integrated {nMNot applicable — no energy absorber N/A
the retractable lanyard shall | included
conform to EN 355 (Except
clause 5.2)
Connectors shall conform to | Swivel function included Not
EN 362 and shall incorporate|aConformity to EN 362 not assessed assessed

QSS Safety Products (S) Pte Ltd

239 Ubi Ave 4, Intrepid
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EN 360: 2002 EN 360: 2002 PASS/
CLAUSE / TEST REQUIREMENT e FAIL
4.3.1 Locking after | After conditioning, the guided| Conditioned at Locked & released PASS
conditioning type fall arrester shall lock and—30°C for 2 hours
remain locked until released | Conditioned at Locked & released
(EN 364: 1992 when tested with a mass of af +50°C 85% rh PASS
Clause 5.11) least 5 kg. for 2 hours
Wet conditioned | Locked & released
for 3 hours e
4.4 Static strength | Shall sustain a force of at leastl2 kN sustained for 3 minutes without
12 kN release
(EN 364: 1992 'y
Clause 5.7.4)
4.5 Dynamic When tested with a rigid steel Sample reference “PCGS03” (3 m versio):
performance mass of 100 kg: 100 kg mass arrested by retractable lanyard

(EN 364: 1992
Clause 5.7.2)

Arrest force< 6.0 kN
Arrest distance 2.0 m

Arrest force: 3.0 kN
Arrest distance: 1.23 m

Sample reference “PCGS15” (15 m
version):
100 kg mass arrested by retractable lany

Arrest force: 4.0 kN (See figure 1)
Arrest distance: 1.39 m

PASS

ard

4.7 Corrosion
resistance

(EN 364: 1992
Clause 5.13)

No corrosion to be evident thg
could affect the function of thg
device (white scaling or
tarnishing is acceptable)

atCorrosion test in accordance with ISO
2 9227: 1990 - 24 hours Neutral Salt Spray
35°C, Fall out rate = 1.9 ml/hr, pH of test
solution 8.0, followed by 1 hour drying.

Evidence of moderate white scaling on tg
eye and cable ferrules. No other visual
evidence of corrosion present on any

surface. Device capable of locking and
releasing, and subsequently used for and
passed dynamic performance test - henc

PASS

function not considered impaired
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Table 2 — Testing of retractable lanyard reference “PCGS” in accordance with EN 354: 2002

EN 355: 2002 EN 355: 2002 PASS/
CLAUSE / TEST REQUIREMENT SRS T s FAIL
4.2.3 Wire ropes Wire ropes for lanyards sha|l Steel wire used for lanyard material PASS

be made from steel, the

ferrules of a termination from| End terminations constructed using a

ductile metallic material thimble & steel ferrules

Wire ropes which are not madeStainless steel wire used PASS

from stainless steel shall be

galvanised in accordance with

ISO 2232
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Figure 1 — Dynamic performance test (PCGS15): Graph of force vs. time
****************ENDOF REPORT****************
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